
 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

 
 
Test Report 
Number of p

Testing labo

FCC listing 
IC recognitio

 
Tested devic
accessories

 
FCC ID: 
 
Supplement
 
Testing has 
carried out i
accordance 

Documentat

Test Results

Date and sig
for the conte

 

ompliance Test R
on 12.0 

96_16.docx 
C Nokia 

no.: F
pages: 3

 
oratory: T

P
S
F
T
F

no.: 
on no.: 

9
6

 
ces/ 

s: 
P
1

L
 

t reports: - 
 

been 
in 
with: 

C
p
(I
m

  
tion: T

w
te

  
s: 

 
T
T

  
gnature 
ents: 

 

 

 
 
  

Report  
  

FCC Pa

FCC15C_RM-6
2 

 
TCC Nokia Tam
P.O. Box 68 
Sinitaival 5 
FIN-33720 TAM
Tel. +358 (0) 7
Fax. +358 (0) 7

4436 
61AK-1 

Phone RM-6
85CD, Hea

JPK 

CFR 47, FCC r
procedures KD

ssue 7, June
mentioned do

The test report 
written approva
ested devices 

The EUT comp
The test results

art 15C C

696_16.docx

mpere Labora

MPERE, FINL
180 46800 

7180 46880 

696 / Batte
adset WH-9

rules Part 15 
DB 558074, IC

e 2007). Devia
cuments are 

must always 
al of the testin
is archived fo

plies with the
s relate only to

An

 

 

1 (32) 

Complian

Da
Cu
Co
 

atory 

LAND 

Cu

ry  BV-5JW
901 

IC:

Subpart C, A
C standards R
ations, modifi

written in ea

be reproduce
g laboratory. T

or 15 years at T

e requirement
o devices spec

nni Manninen

 

 

 

 

nce Test

ate of Report:
ustomer’s 
ontact person

ustomer: 

W, AC charg

: 

ANSI C63.4 (2
RSS-GEN (Iss
ications or cl

ach section u

d in full; repro
The documen
TCC Nokia. 

ts in respect 
cified in this d

n, System Spe
 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

t Report

: 07-Jul-2

n: 
Timo Pe

Nokia Co
P.O. Box
Elektron
FIN-905
Tel. +35
Fax. +35

ger AC-16E

- 

003), Public N
sue 3, Decem
arifications (
nder "Test m

oduction of an 
tation of the te

of all parame
ocument. 

ecialist, EMC

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

011 
eltola 

orporation 
x 50 
iikkatie 10 
71 OULU, FIN
8 (0) 7180 08

58 (0) 7180 47

E, Data cab

Notice DA 00
mber 2010) an
(if any) to abo

method and lim

excerpt only i
esting perform

eters subject

C 

 

ory 

ND 

NLAND 
000 
7222 

ble CA-

0-705, DTS 
nd RSS-210 
ove 
mit". 

s subject to 
med on the 

 to the test. 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

1. S

Date of rec
Testing co
The custom
Test Plan 
Notes 
Document

1.1. E
The EUT is 
phone with 
power. 
 

Product 
Phone 
Phone 
Battery 

AC charger

Data cable 
Headset 

1.2. S
WLAN: 

Section

15.247(b)(
15.247(d) 
15.247(d) 
15.247(d),
15.207 
15.247(a)(
15.247(e) 

 
PASSED 
FAILED  
NP  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

Summary
 

ceipt 
ompleted 
mer's conta
referred to 

t name 

UT and Ac
a 9-band (G
GPRS, EGP

Type 
RM-696 
RM-696 
BV-5JW 

r AC-16E 
CA-
185CD 
WH-901 

ummary o

n in CFR 47 

(1) 

 15.209 

(2) 

 
 
 

Report  
  

y for FCC

act person 

ccessory 
GSM850/900/
PRS, Bluetoo

0044021354
0044021354
- 
4090491166
91 

- 
- 

of Test Re

Section
or 

A

A
A

The EUT com
The EUT doe
The test was

C Part 15

27-May-20
14-Jun-20
Timo Pelto
T:\Projects
- 
FCC15C_R

Informatio
/1800/1900 a

oth and WLA

SN
480402 
480758 

6580400077;0

sults 

n in RSS-GE
RSS-210 

A8.4 (4)
A8.5 
A8.5 
A8.5 
7.2.2 

A8.2 (a) 
A8.2 (b)

mplies with the
es not comply 
s not performe

 

 

2 (32) 

C Comp

011 
11 
ola 
s\RM-696\Te

RM-696_16.

on 
and WCDMA
N. Bluetooth

HW
15
15

00-0
06754

0.3

-
3.

EN

Conducte
Band edg
Spurious
Spurious
AC powe
6 dB ban
Power sp

e essential req
with the esse
d by the TCC 

 

 

 

liance Te

estPlan\RS_t

docx 

A Band I/II(19
h and WLAN 

W MV
01 - 
01 - 
04A - 

31 0.3 

- - 
.2 4.0 

Name o

ed peak outpu
ge compliance
 RF conducte
 radiated emis

erline conducte
dwidth 

pectral density

quirements in 
ential requirem

Nokia Tampe

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

est Repo

estplan_RM-

900)/IV(1700
are tested w

S
V 0.2011.21
V 0.2011.21

of the test

ut power 
e of RF emissi
d emissions 
ssions 
ed emissions

y 

the standard. 
ments in the sta
ere Laboratory

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

ort 

-696.xls 

0)/V(850)/VII
with maximum

SW 
1-5_TA_RM68
1-5_TA_RM68

- 

- 

- 
- 

ions 

andard. 
y. 

 

ory 

ND 

I) mobile 
m rated TX 

DUT
80 42578 
80 42570 

- 

42572 

42575 
42576 

Result

PASSED
NP

PASSED
NP

PASSED
PASSED
PASSED



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

CONTEN
 

1.  Summ
1.1.  EUT
1.2.  Sum

2.  Test s
2.1.  Con
2.2.  AC 
2.3.  Rad

3.  Cond
3.1.  Tes
3.2.  WLA

4.  Spuri
4.1.  Tes
4.2.  WLA

5.  AC po
5.1.  Tes
5.2.  WLA

6.  6 dB 
6.1.  Tes
6.2.  WLA

7.  Powe
7.1.  Tes
7.2.  WLA

8.  Test 
8.1.  Con
8.2.  Rad
 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

NTS 

mary for F
T and Acces
mmary of Te

setups ....
nducted RF 
powerline c

diated test s

ducted pea
st method an
AN Test res

ious RF co
st method an
AN Test res

owerline c
st method an
AN Test res

bandwidt
st method an
AN test resu

er spectra
st method an
AN test resu

Equipmen
nducted me
diated meas

Report  
  

FCC Part 1
ssory Inform
est Results 

................
test setup 

conducted e
setup .........

ak output 
nd limit ......
sults ..........

onducted 
nd limit ......
sults ..........

conducted
nd limit ......
sults ..........

h (FCC §1
nd limit ......
ults ...........

l density (
nd limit ......
ults ...........

nt .............
asurements

surements .

15C Comp
mation .......
..................

.................

..................
emissions te
..................

power (FC
..................
..................

emission
..................
..................

d emission
..................
..................

5.247(a)(2
..................
..................

(FCC §15.2
..................
..................

.................
s ................
..................

 

 

3 (32) 

pliance Tes
..................
..................

.................
..................
est setup ....
..................

CC §15.24
..................
..................

s (FCC §1
..................
..................

ns (FCC §
..................
..................

2), RSS-21
..................
..................

247(e), RS
..................
..................

.................
..................
..................

 

 

 

st Report 
..................
..................

.................
..................
..................
..................

47(b)(1), RS
..................
..................

15.247(d), 
..................
..................

§15.207, RS
..................
..................

10 A8.2 (a)
..................
..................

SS-210 A8
..................
..................

.................
..................
..................

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

.................

..................

..................

.................

..................

..................

..................

SS-210 A8
..................
..................

RSS-210 A
..................
..................

SS-GEN 7
..................
..................

)) ...............
..................
..................

.2 (b)) ......

..................

..................

.................

..................

..................

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

.................

..................

..................

.................

..................

..................

..................

8.4 (4)) .....
..................
..................

A8.5) ........
..................
..................

7.2.2).........
..................
..................

.................

..................

..................

.................

..................

..................

.................

..................

..................

 

ory 

ND 

............... 2
................ 2
................ 2

............... 4
................ 4
................ 4
................ 4

............... 5
................ 5
................ 6

............. 11
.............. 11
.............. 12

............. 17
.............. 17
.............. 18

............. 19
.............. 19
.............. 20

............. 25
.............. 25
.............. 26

............. 31
.............. 31
.............. 31

2 
2 
2 

4 
4 
4 
4 

5 
5 
6 

 

 
2 

7 
7 
8 

9 
9 
0 

5 
5 
6 

 

 
 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

2. Te

2.1. C
 

Radio 
simulator 

 
 

2.2. A
 

Rec

 

2.3. R

To
co

Co
Te

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

Test setup

onducted

Spe
ana

2
atte

AC powerli

ceiver 

Radiated te

ower / table  
ontroller 

ommunication 
ester 

Report  
  

ps 

 RF test s

ectrum 
alyser 

20dB 
enuator 

ne condu

Pu
lim

est setup 

 E

setup 

Power 
divider

cted emis

ulse 
miter 

EUT 

 

 

4 (32) 

Atte

ssions tes

LI

 

 

 

enuator

t setup 

SN 

 
R

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

EUT

EUT

eceiver

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

T 

 

T 

 

 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

3.  C
(F

 
EUT with 
Accessor
Operation
Result 
Remarks 
Temp [°C]
Air Pressu
Date of m
Measured

3.1. Te
The measur
 
Limits for co

Frequ
2

 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

Conducte
FCC §15.247

DUT numbe
ies with DU

n Voltage [V]

] / Humidity 
ure [kPa] 
easurement

d by 

est metho
rement is ma

onducted pea
uency range
2400 – 2483

Report  
  

ed peak 
7(b)(1), RSS-

er
T numbers 
] / [Hz] 

[%RH] /  

ts 

od and lim
ade accordin

ak output po
e [MHz] 
.5 

output p
-210 A8.4 (4

RM-696 D
BV-5JW D
Nominal 
PASSED
- 
22 / 58 / 1

31-May-20
Jari Jantu

mit 
ng to DTS pro

wer measure

 

 

5 (32) 

power 
)) 

DUT 42578 
DUT - 

00.2 

011 
nen 

ocedures KD

ements 
Limit [W]

≤ 1 

 

 

 

DB 558074 a

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

nd IC standa

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

ard RSS-210

Limit [dBm]
≤ 30 

 

ory 

ND 

0. 

] 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

3.2. W

3.2.1 DS
Channel / f
1 / 2412 
7 / 2442 
11 / 2462 

 
Channel 1 /

 
Channel 7 /

 
 

Ref  20 dBm

Center 2.412 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.442 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

WLAN Test

SS mode, 
fC [MHz] P [

24.
24.
24.

/ 2412 MHz 

/ 2442 MHz 

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

07:14:08

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

07:25:38

Report  
  

t results 

QPSK mod
[dBm] P [W
.40 0.275
.36 0.273
.53 0.284

 

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

dulation, 11
W] Result   

5 PASSED
3 PASSED
4 PASSED

Span 66.5338483

      WLAN 802.11B

   24.40 dB

  -37.34 dB
  -37.14 dB

  -38.03 dB
  -37.74 dB

Span 66.5338483

      WLAN 802.11B

   24.36 dB

  -36.85 dB
  -36.97 dB

  -37.96 dB
  -37.70 dB

 

 

6 (32) 

1 Mbps dat

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 

 

 

ta rate 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 

3.2.2 OF
Channel / f
1 / 2412 
7 / 2442 
11 / 2462 

 
Channel 1 /

 
 

Ref  20 dBm

Center 2.462 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.412 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

DM mode, 
fC [MHz] P [

22.
23.
22.

/ 2412 MHz 

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

07:37:12

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

06:21:00

Report  
  

z 

BPSK mod
dBm] P [W
.51 0.178
.93 0.247
.62 0.183

 

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

dulation, 6 
] Result   
8 PASSED
7 PASSED
3 PASSED

Span 66.5338483

      WLAN 802.11B

   24.53 dB

  -36.96 dB
  -36.79 dB

  -37.93 dB
  -37.82 dB

Span 66.5338483

      WLAN 802.11B

   22.51 dB

  -31.57 dB
  -31.03 dB

  -36.11 dB
  -35.83 dB

 

 

7 (32) 

Mbps data

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 

 

 

 

a rate 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 7 /

 
Channel 11

 
 

Ref  20 dBm

Center 2.442 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.462 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

/ 2442 MHz 

 / 2462 MHz

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

06:37:39

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

06:48:58

Report  
  

z 

 

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

Span 66.5338483

      WLAN 802.11B

   23.93 dB

  -30.19 dB
  -29.70 dB

  -37.26 dB
  -37.16 dB

Span 66.5338483

      WLAN 802.11B

   22.62 dB

  -30.61 dB
  -30.51 dB

  -35.92 dB
  -35.84 dB

 

 

8 (32) 

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

3.2.3 802
Channel / f
1 / 2412 
7 / 2442 
11 / 2462 

 
Channel 1 /

Channel 7 /

 
 

Ref  20 dBm

Center 2.412 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.442 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

2.11n HT20
fC [MHz] P [

22.
23.
22.

/ 2412 MHz 

/ 2442 MHz 

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

08:28:28

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

08:40:45

Report  
  

0 MCS 0 
dBm] P [W
.45 0.176
.85 0.243
.66 0.185

 

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

] Result   
6 PASSED
3 PASSED
5 PASSED

Span 66.5338483

      WLAN 802.11B

   22.45 dB

  -31.13 dB
  -29.98 dB

  -35.97 dB
  -35.84 dB

Span 66.5338483

      WLAN 802.11B

   23.85 dB

  -29.41 dB
  -29.41 dB

  -37.13 dB
  -36.93 dB

 

 

9 (32) 

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 
 

Ref  20 dBm

Center 2.462 G

 

1 PK
VIEW

-70

-60

-50

-40

-30

-20

-10

0

10

 Tx Channel  
 Bandwidth   
 
 Adjacent Cha
 Bandwidth   
 Spacing     

 Alternate Ch
 Bandwidth   
 Spacing     

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

Att  40 dB*

GHz 6

                    
            22 MHz

annel
            11 MHz
          16.5 MHz

hannel
            11 MHz
          27.5 MHz

09:15:11

Report  
  

z 

B

.653384837 MHz/

*
*
RBW 300 kHz
VBW 300 kHz
SWT 1 s*

                    

 Power   

 Lower   
 Upper   

 Lower   
 Upper   

Span 66.5338483

      WLAN 802.11B

   22.66 dB

  -30.26 dB
  -29.87 dB

  -36.02 dB
  -35.91 dB

 

 

10 (32)

 A 
SGL

TDF

37 MHz

3DB

Bm

B 
B 

B 
B 

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

4.  S
(F

 
EUT with 
Accessor
Operation
Result 
Remarks 
Temp [°C]
Air Pressu
Date of m
Measured

4.1. Te
The measur
 
Limits for sp

 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

Spurious
FCC §15.247

DUT numbe
ies with DU

n Voltage [V]

] / Humidity 
ure [kPa] 
easurement

d by 

est metho
rement is ma

purious RF c
Frequen

1 

Report  
  

s RF con
7(d), RSS-21

er
T numbers 
] / [Hz] 

[%RH] /  

ts 

od and lim
ade accordin

conducted em
cy range [M
– 25000 

ducted e
0 A8.5) 

RM-696 D
BV-5JW D
Nominal 
PASSED
- 
22 / 58 / 1

31-May-20
Jari Jantu

mit 
ng to DTS pro

missions mea
MHz] 

 

 

11 (32)

emission

DUT 42578 
DUT - 

00.2 

011 
nen 

ocedures KD

asurements

 

 

 

ns 

DB 558074 a

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

nd IC standa

Limit [dB
≤ -20 

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

ard RSS-210

Bc] 

 

ory 

ND 

0. 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

4.2. W

4.2.1 DS
Channel 1 /

 
Peak (RBW

Frequency
4925.64102
7385.57692
7500.00000

 
Channel 7 /

 
Peak (RBW

Frequency
4993.91025
7356.73076
7500.00000

 
 

 

-60

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

WLAN Test

SS mode, 
/ 2412 MHz 

W: 100 kHz, V
y [MHz] P [d
26 -44.3
23 -43.6
00 -44.9

/ 2442 MHz 

W: 100 kHz, V
y [MHz] P [d
56 -44.6
69 -44.
00 -44.3

5G

x

   2.41298076

5G

x xx

   2.44294871

Report  
  

t results 

QPSK mod

VBW: 100 kH
dBc] Res
308379 PAS
608379 PAS
908379 PAS

VBW: 100 kH
dBc] Res
605731 PAS
105731 PAS
305731 PAS

 

Freq

xx

69 GHz

10G 15
Freq

18 GHz

dulation, 11

Hz) 
sult    
SSED
SSED
SSED

Hz) 
sult    
SSED
SSED
SSED

10G
quency [Hz]

 

5G 20G
quency [Hz]

 

 

 

12 (32)

1 Mbps dat

15G

   8.21 dBm

25G

   8.41 dBm

 

 

 

ta rate 

20G

---

30G

---

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

2

35G 4

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

 

25G

40G

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 
Peak (RBW

Frequency
4847.43589
7478.84615
7500.00000

 

4.2.2 OF
Channel 1 /

 
Peak (RBW

Frequency
4913.14102
7375.00000
7500.00000

 
 

 

-60

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

-60

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

W: 100 kHz, V
y [MHz] P [d
97 -45.5
54 -44.6
00 -43.9

DM mode, 
/ 2412 MHz 

W: 100 kHz, V
y [MHz] P [d
26 -40.9
00 -40.8
00 -41.0

5G

x

   2.46298076

5G

x

   2.41442307

Report  
  

z 

VBW: 100 kH
dBc] Res
598764 PAS
698764 PAS
998764 PAS

BPSK mod

VBW: 100 kH
dBc] Res
960967 PA
860967 PA
060967 PA

 

Freq

xx

69 GHz

Freq

xx

77 GHz

Hz) 
sult    
SSED
SSED
SSED

dulation, 6 

Hz) 
sult    

ASSED
ASSED
ASSED

10G
quency [Hz]

 

10G
quency [Hz]

 

 

 

13 (32)

Mbps data

15G

   8.8 dBm

15G

   4.66 dBm

 

 

 

a rate 

20G

---

20G

---

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

2

2

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

 

25G

25G

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 7 /

 
Peak (RBW

Frequency
4859.93589
7337.98076
7500.00000

 
Channel 11

 
Peak (RBW

Frequency
4860.25641
7480.76923
7500.00000

 
 

 

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

-60

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

/ 2442 MHz 

W: 100 kHz, V
y [MHz] P [d
97 -42.8
69 -42.5
00 -42.4

 / 2462 MHz

W: 100 kHz, V
y [MHz] P [d
10 -41.8
31 -41.
00 -41.8

5G

x xx

   2.44455128

5G

x

   2.46458333

Report  
  

VBW: 100 kH
dBc] Res
838278 PA
538278 PA
438278 PA

z 

VBW: 100 kH
dBc] Res
896297 PA
196297 PA
896297 PA

 

10G 15
Freq

82 GHz

Freq

xx

33 GHz

Hz) 
sult    

ASSED
ASSED
ASSED

Hz) 
sult    

ASSED
ASSED
ASSED

5G 20G
quency [Hz]

 

10G
quency [Hz]

 

 

 

14 (32)

25G

   6.34 dBm

15G

   5.2 dBm

 

 

 

30G

---

20G

---

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

35G 4

2

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

 

40G

25G

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

4.2.3 802
Channel 1 /

 
Peak (RBW

Frequency
4897.75641
5000.00000
7425.00000

 
Channel 7 /

 
Peak (RBW

Frequency
4924.67948
7284.61538
7500.00000

 
 

 

-60

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

2.11n HT20
/ 2412 MHz 

W: 100 kHz, V
y [MHz] P [d
10 -41.8
00 -41.4
00 -41.2

/ 2442 MHz 

W: 100 kHz, V
y [MHz] P [d
87 -42.5
85 -41.8
00 -42.5

5G

xx

   2.41442307

5G

x xx

   2.44455128

Report  
  

0 MCS 0 

VBW: 100 kH
dBc] Res
840923 PA
440923 PA
240923 PA

VBW: 100 kH
dBc] Res
527978 PA
827978 PA
527978 PA

 

Freq

x

77 GHz

10G 15
Freq

82 GHz

Hz) 
sult   

ASSED
ASSED
ASSED

Hz) 
sult    

ASSED
ASSED
ASSED

10G
quency [Hz]

5G 20G
quency [Hz]

 

 

15 (32)

15G

    4.74 dBm

25G

    6.33 dBm

 

 

 

20G

---

30G

---

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

2

35G 4

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

 

25G

40G

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 
Peak (RBW

Frequency
4824.67948
7349.03846
7500.00000

 
 

 

-60

-50

-40

-30

-20

-10

0

10

20

30

Level [dBm]

1M

Marker: 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

W: 100 kHz, V
y [MHz] P [d
87 -41.8
62 -41.6
00 -42.2

5G

x

   2.46458333

Report  
  

z 

VBW: 100 kH
dBc] Res
808913 PA
608913 PA
208913 PA

Freq

xx

33 GHz

Hz) 
sult    

ASSED
ASSED
ASSED

10G
quency [Hz]

 

 

16 (32)

15G

    5.41 dBm

 

 

 

20G

---

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

2

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 
25G

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

5.  A
(F

 
EUT with 
Accessor

Operation
Result 
Remarks 
Temp [°C]
Air Pressu
Date of m
Measured

5.1. Te
The measur
follows: 
 
The EUT is 
 
The EUT is 
 
The measur
 
 U [d
 
Where URX 
attenuations
 
CISPR 22 C

Frequ

 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

AC powe
FCC §15.207

DUT numbe
ies with DU

n Voltage [V]

] / Humidity 
ure [kPa] 
easurement

d by 

est metho
rement is ma

placed on a 

connected v

rement resul

dBµV] = URX 

is receiver re
s. 

Class B limits
uency range

0.15 - 0.5  
0.5 - 5  
5 - 30  

Report  
  

erline con
7, RSS-GEN 

er
T numbers 

] / [Hz] 

[%RH] /  

ts 

od and lim
ade accordin

wooden tab

via LISN to a

lts are obtain

+ ATOT  

eading and A

s 
e [MHz] 

nducted 
7.2.2) 

RM-696 D
BV-5JW D
901 DUT 4
115 / 60 
PASSED
- 
20 / 50 / 9

14-Jun-20
Jari Jantu

mit 
ng to DTS pro

ble 80 cm abo

a test power s

ned as descr

ATOT is total c

Quasi

 

 

17 (32)

emissio

DUT 42570 
DUT- , AC-16
42576 

98.8 

011 
nen 

ocedures KD

ove the refer

supply. 

ribed below:

correction fac

 peak limit [
66 - 56  

56  
60  

 

 

 

ns 

6E DUT 4257

DB 558074 a

rence ground

ctor including

[dBµV]

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

72, CA-185C

nd IC standa

dplane. 

g cable and p

Aver

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

CD DUT 4257

ard RSS-GEN

pulse limiter 

rage limit [d
56 - 46  

46  
50  

 

ory 

ND 

75, WH-

N as 

BµV]



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

5.2. W

5.2.1 DS
Channel 7 /

Quasi peak 
Frequen

[MHz]
0.24 
0.38 
8.5 
8.525 
8.54 
9.1 

 
Average 

Frequen
[MHz]

0.19 
0.2 
0.24 
0.445 
2.625 
15.895 

 
 
 

2

4

6

8

Le
ve

l i
n 

dB
µV

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

WLAN Test

SS mode, 
/ 2442 MHz 

ncy 
] Le

41.9
38.6
28.6
28.7
28.7
27.8

ncy 
] Le

38.6
37.8
36.4
31.8
32.0
17.3

0

   

20

   

40

   

60

   

80

150k   

Report  
  

t results 

QPSK mod

evel [dBµV] 

93 
68 
63 
74 
75 
84 

evel [dBµV] 

68 
89 
43 
82 
05 
34 

300 400 500

dulation, 11

IF-BW[k

10 
10 
10 
10 
10 
10 

IF-BW[k

10 
10 
10 
10 
10 
10 

    800 1M

 

 

18 (32)

1 Mbps dat

kHz] 

L1
N 
L1
L1
L1
L1

kHz] 

L1
L1
L1
N 
L1
L1

2M

Frequency

 

 

 

ta rate 

Line 

Line 

3M 4M 5M

y in Hz

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

Marg

20.2 
19.58 
31.4 
31.3 
31.3 
32.2 

Marg

15.34 
15.71 
15.7 
15.17 
14 
32.7 

M 6   8 10M

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

gin 

PA
PA
PA
PA
PA
PA

gin 

PA
PA
PA
PA
PA
PA

M 20M

FCC C

FCC Co

 

ory 

ND 

Result 

ASSED
ASSED
ASSED
ASSED
ASSED
ASSED

Result 

ASSED
ASSED
ASSED
ASSED
ASSED
ASSED

30M

Cond QP

ond  AV

 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

6. 6 
(F

 
EUT with 
Accessor
Operation
Result 
Remarks 
Temp [°C]
Air Pressu
Date of m
Measured

 

6.1. Te
The measur
 
Limits for 6 

 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

dB band
FCC §15.247

DUT numbe
ies with DU

n Voltage [V]

] / Humidity 
ure [kPa] 
easurement

d by 

est metho
rement is ma

dB bandwidt

Report  
  

dwidth 
7(a)(2), RSS-

er
T numbers 
] / [Hz] 

[%RH] /  

ts 

od and lim
ade accordin

th measurem

-210 A8.2 (a)

RM-696 D
BV-5JW D
Nominal 
PASSED
- 
22 / 58 / 1

31-May-20
Jari Jantu

mit 
ng to DTS pro

ments 

 

 

19 (32)

)) 

DUT 42578 
DUT - 

00.2 

011 
nen 

ocedures KD

Limit [kHz]
≥ 500 

 

 

 

DB 558074 a

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

nd IC standa

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

ard RSS-210

 

ory 

ND 

0. 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

6.2. W

6.2.1 DS
Channel / f
1 
7 
11 

 
Channel 1 /

 
Channel 7 /

 
 

Ref  20 dBm

Center 2.412

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.442

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

WLAN test 

SS mode, 
fC [MHz] 6 d

945
945
953

/ 2412 MHz 

/ 2442 MHz 

Att  40 *

2 GHz

0 of   100

T1

07:23:27

Att  40 *

2 GHz

0 of   100

T1

07:35:05

Report  
  

results 

QPSK mod
dB bandwidth
55.128 
55.128 
35.256 

 

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

1 T2

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

1 T2

dulation, 11
h [kHz] Res

PAS
PAS
PAS

Span 50

Marker 1 [T1 ]

           11.89

     2.413362179

ndB [T1]    6.00

BW   9.455128205

Temp 1 [T1 ndB]

            6.18

     2.407192308

Temp 2 [T1 ndB]

            6.06

     2.416647436

Span 50

Marker 1 [T1 ]

           12.03

     2.443362179

ndB [T1]    6.00

BW   9.455128205

Temp 1 [T1 ndB]

            6.49

     2.437192308

Temp 2 [T1 ndB]

            5.98

     2.446647436

 

 

20 (32)

1 Mbps dat
ult    

SSED
SSED
SSED

 A 
SGL

TDF

0 MHz

3DB

9 dBm

9 GHz

0 dB 

5 MHz

8 dBm

8 GHz

6 dBm

6 GHz

 A 
SGL

TDF

0 MHz

3DB

3 dBm

9 GHz

0 dB 

5 MHz

9 dBm

8 GHz

8 dBm

6 GHz

 

 

 

ta rate 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 

6.2.2 OF
Channel / f
1 
7 
11 

 
Channel 1 /

 
 

Ref  20 dBm

Center 2.462

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.412

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

DM mode, 
fC [MHz] 6 d

161
161
162

/ 2412 MHz 

Att  40 *

2 GHz

0 of   100

T1

07:46:29

Att  40 *

2 GHz

0 of   100

T1

06:30:16

Report  
  

z 

BPSK mod
dB bandwidth
105.769 
185.897 
266.026 

 

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

1 T2

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

T2

dulation, 6 
h [kHz] Res

PAS
PAS
PAS

Span 50

Marker 1 [T1 ]

           12.19

     2.463362179

ndB [T1]    6.00

BW   9.535256410

Temp 1 [T1 ndB]

            5.60

     2.457112179

Temp 2 [T1 ndB]

            6.02

     2.466647436

Span 50

Marker 1 [T1 ]

            8.42

     2.410557692

ndB [T1]    6.00

BW  16.105769231

Temp 1 [T1 ndB]

            2.68

     2.403987179
2

Temp 2 [T1 ndB]

            2.54

     2.420092949

 

 

21 (32)

Mbps data
ult    

SSED
SSED
SSED

 A 
SGL

TDF

0 MHz

3DB

9 dBm

9 GHz

0 dB 

0 MHz

0 dBm

9 GHz

2 dBm

6 GHz

 A 
SGL

TDF

0 MHz

3DB

2 dBm

2 GHz

0 dB 

1 MHz

8 dBm

9 GHz

4 dBm

9 GHz

 

 

 

 

a rate 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 7 /

 
Channel 11

 
 

Ref  20 dBm

Center 2.442

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.462

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

/ 2442 MHz 

 / 2462 MHz

Att  40 *

2 GHz

0 of   100

T1

06:46:55

Att  40 *

2 GHz

0 of   100

T1

06:58:15

Report  
  

z 

 

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

T2

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

T2

Span 50

Marker 1 [T1 ]

            9.88

     2.440557692

ndB [T1]    6.00

BW  16.185897436

Temp 1 [T1 ndB]

            3.51

     2.433907051

2

Temp 2 [T1 ndB]

            4.18

     2.450092949

Span 50

Marker 1 [T1 ]

            8.31

     2.464083333

ndB [T1]    6.00

BW  16.266025641

Temp 1 [T1 ndB]

            2.49

     2.453907051
2

Temp 2 [T1 ndB]

            2.28

     2.470173077

 

 

22 (32)

 A 
SGL

TDF

0 MHz

3DB

8 dBm

2 GHz

0 dB 

6 MHz

1 dBm

1 GHz

8 dBm

9 GHz

 A 
SGL

TDF

0 MHz

3DB

1 dBm

3 GHz

0 dB 

1 MHz

9 dBm

1 GHz

8 dBm

7 GHz

 

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

6.2.3 802
Channel / f
1 
7 
11 

 
Channel 1 /

 
Channel 7 /

 
 

Ref  20 dBm

Center 2.412

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.442

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

2.11n HT20
fC [MHz] 6 d

173
173
173

/ 2412 MHz 

/ 2442 MHz 

Att  40 *

2 GHz

0 of   100

T1

08:37:42

Att  40 *

2 GHz

0 of   100

T1

08:50:00

Report  
  

0 MCS 0 
dB bandwidth
387.821 
387.821 
387.821 

 

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

T

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

T

h [kHz] Res
PAS
PAS
PAS

Span 50

Marker 1 [T1 ]

            7.98

     2.413602564

ndB [T1]    6.00

BW  17.387820513

Temp 1 [T1 ndB]

            1.61

     2.403346154T2

Temp 2 [T1 ndB]

            1.93

     2.420733974

Span 50

Marker 1 [T1 ]

            9.34

     2.443041667

ndB [T1]    6.00

BW  17.387820513

Temp 1 [T1 ndB]

            3.39

     2.433346154
T2

Temp 2 [T1 ndB]

            3.08

     2.450733974

 

 

23 (32)

ult    
SSED
SSED
SSED

 A 
SGL

TDF

0 MHz

3DB

8 dBm

4 GHz

0 dB 

3 MHz

1 dBm

4 GHz

3 dBm

4 GHz

 A 
SGL

TDF

0 MHz

3DB

4 dBm

7 GHz

0 dB 

3 MHz

9 dBm

4 GHz

8 dBm

4 GHz

 

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 
 

Ref  20 dBm

Center 2.462

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP   100

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

Att  40 *

2 GHz

0 of   100

T1

09:24:26

Report  
  

z 

dB *

5 MHz/

*

*

RBW 300 kHz

VBW 300 kHz

SWT 150 ms*

1

T

Span 50

Marker 1 [T1 ]

            8.27

     2.460958333

ndB [T1]    6.00

BW  17.387820513

Temp 1 [T1 ndB]

            2.72

     2.453346154T2

Temp 2 [T1 ndB]

            1.88

     2.470733974

 

 

24 (32)

 A 
SGL

TDF

0 MHz

3DB

7 dBm

3 GHz

0 dB 

3 MHz

2 dBm

4 GHz

8 dBm

4 GHz

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

7. P
(F

 
EUT with 
Accessor
Operation
Result 
Remarks 
Temp [°C]
Air Pressu
Date of m
Measured

 

7.1. Te
The measur
 
Limits for po

 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

Power sp
FCC §15.247

DUT numbe
ies with DU

n Voltage [V]

] / Humidity 
ure [kPa] 
easurement

d by 

est metho
rement is ma

ower spectra

Report  
  

ectral de
7(e), RSS-21

er
T numbers 
] / [Hz] 

[%RH] /  

ts 

od and lim
ade accordin

al density me

ensity 
0 A8.2 (b))

RM-696 D
BV-5JW D
Nominal 
PASSED
- 
22 / 58 / 1

31-May-20
Jari Jantu

mit 
ng to DTS pro

easurements
Limi

 

 

25 (32)

DUT 42578 
DUT - 

00.2 

011 
nen 

ocedures KD

it [dBm] @ 3
≤ 8 

 

 

 

DB 558074 a

3 kHz

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

nd IC standa

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

ard RSS-210

 

ory 

ND 

0. 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

7.2. W

7.2.1 DS
Channel / f
1 / 2412 
7 / 2442 
11 / 2462 

 
Channel 1 /

 
Channel 7 /

 
 

Ref  20 dBm

Center 2.412

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.442

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

WLAN test 

SS mode, 
fC [MHz] P [

-6.8
-6.6
-6.5

/ 2412 MHz 

/ 2442 MHz 

Att  50 *

2 GHz

1 of     1

07:22:56

Att  50 *

2 GHz

1 of     1

07:34:29

Report  
  

results 

QPSK mod
[dBm] Resu
85 PASS
62 PASS
57 PASS

 

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

dulation, 11
ult    
SED 
SED 
SED 

Span 1.5

1

Marker 1 [T1 ]

           -6.85

     2.412310096

Span 1.5

1

Marker 1 [T1 ]

           -6.62

     2.442310096

 

 

26 (32)

1 Mbps dat

 A 
SGL

TDF

5 MHz

3DB

5 dBm

6 GHz

 A 
SGL

TDF

5 MHz

3DB

2 dBm

6 GHz

 

 

 

ta rate 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 

7.2.2 OF
Channel / f
1 / 2412 
7 / 2442 
11 / 2462 

 
Channel 1 /

 
 

Ref  20 dBm

Center 2.462

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.412

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

1

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

DM mode, 
fC [MHz] P [

-7.7
-6.0
-7.2

/ 2412 MHz 

Att  50 *

2 GHz

1 of     1

07:45:58

Att  50 *

2 GHz

1 of     1

06:29:46

Report  
  

z 

BPSK mod
[dBm] Resu
70 PASS
03 PASS
26 PASS

 

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

dulation, 6 
ult    
SED 
SED 
SED 

Span 1.5

1

Marker 1 [T1 ]

           -6.57

     2.462310096

Span 1.5

Marker 1 [T1 ]

           -7.70

     2.411372596

 

 

27 (32)

Mbps data

 A 
SGL

TDF

5 MHz

3DB

7 dBm

6 GHz

 A 
SGL

TDF

5 MHz

3DB

0 dBm

6 GHz

 

 

 

 

a rate 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 7 /

 
Channel 11

 
 

Ref  20 dBm

Center 2.442

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

1

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.462

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

1

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

/ 2442 MHz 

 / 2462 MHz

Att  50 *

2 GHz

1 of     1

06:46:24

Att  50 *

2 GHz

1 of     1

06:57:43

Report  
  

z 

 

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

Span 1.5

Marker 1 [T1 ]

           -6.03

     2.441375000

Span 1.5

Marker 1 [T1 ]

           -7.26

     2.461372596

 

 

28 (32)

 A 
SGL

TDF

5 MHz

3DB

3 dBm

0 GHz

 A 
SGL

TDF

5 MHz

3DB

6 dBm

6 GHz

 

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

7.2.3 802
Channel / f
1 / 2412 
7 / 2442 
11 / 2462 

 
Channel 1 /

 
Channel 7 /

 
 

Ref  20 dBm

Center 2.412

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

1

Date: 31.MAY.2011  

Ref  20 dBm

Center 2.442

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

1

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

2.11n HT20
fC [MHz] P [

-7.4
-5.9
-6.9

/ 2412 MHz 

/ 2442 MHz 

Att  50 *

2 GHz

1 of     1

08:37:12

Att  50 *

2 GHz

1 of     1

08:49:30

Report  
  

0 MCS 0 
[dBm] Resu
41 PASS
97 PASS
95 PASS

 

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

ult    
SED 
SED 
SED 

Span 1.5

Marker 1 [T1 ]

           -7.41

     2.411375000

Span 1.5

Marker 1 [T1 ]

           -5.97

     2.441375000

 

 

29 (32)

 A 
SGL

TDF

5 MHz

3DB

1 dBm

0 GHz

 A 
SGL

TDF

5 MHz

3DB

7 dBm

0 GHz

 

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Channel 11

 
 

Ref  20 dBm

Center 2.462

 

1 PK
VIEW

-80

-70

-60

-50

-40

-30

-20

-10

0

10

20

SWP     1

Date: 31.MAY.2011  

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

 / 2462 MHz

Att  50 *

2 GHz

1 of     1

09:23:56

Report  
  

z 

dB *

150 kHz/

*

*

RBW 3 kHz

VBW 10 kHz

SWT 500 s*

Span 1.5

1

Marker 1 [T1 ]

           -6.95

     2.462627404

 

 

30 (32)

 A 
SGL

TDF

5 MHz

3DB

5 dBm

4 GHz

 

 

 

 

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

 

ory 

ND 



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

8.  T

8.1. C
Eq. No E
TM38112 P
TM38631 S
OM0631
2 

S

TM37678 C
TM37773 C
TM30600 Im
TM26490 L
TM26491 L
TM37610 S
TM22806 B
TM22805 U
- T
- T
- A
- A
- T
2058 R
2001 B
2002 C
2009 L
2010 L
2012 P
2013 A
2014 A

 

8.2. R
Eq. No E
TM38114 P
TM38631 S
TM38323 P
- A
TM26497 A
TM37678 C
TM37773 C
TM38845 R
- A
TM26500 T
TM30642 M
TM38990 R
TM38341 S
- M
TM38843 M
TM38842 C
TM39158 A
TM30643 L
TM30644 L
- T
- A

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

Test Equ

onducted
Equipment 
Power supply 
Signal Genera
Signal Genera

Communicatio
Communicatio
mpulse limiter
LISN 50 µH 
LISN 50 µH 
Spectrum Ana
Battery 
UPS 
Temperature a
Temperature a
Air pressure an
Air pressure se
Temperature te
Receiver 
Bluetooth teste
Communicatio
LISN 50 µH 
LISN 50 µH 
Power splitter 
Attenuator 
Attenuator 

Radiated m
Equipment 
Power supply 
Signal Genera
Preamplifier 
Antenna 
Antenna 
Communicatio
Communicatio
Receiver 
Antenna 
Turntable 
Mast/turntable 
Remote switch
System interfa
Mini mast 
Mini mast 
Controller 
Antenna 
LISN 50 µH 
LISN 50 µH 
Temperature a
Air pressure an

Report  
  

ipment  

 measure

tor 
tor 

n Tester 
n Tester 

r 

lyzer 

and humidity lo
and humidity lo
nd temperatur
ensor 
est chamber 

er 
n Tester 

measureme

tor 

n Tester 
n Tester 

controller 
hing module 
ce 

and humidity lo
nd temperatur

ments 
Typ
663
836
E44

CM
CM
ES
ES
ES
FSU
BAT
PS 

ogger 175
ogger 175
re logger 635

063
VT 
ES
CB
CM
ENV
ENV
116
849
849

ents 
Typ
663
836
PA-
BB
311
CM
CM
ES
HL5
DS
HD
RS
SI-3
207
207
209
311
LIS
LIS

ogger 175
re logger 635

 

 

31 (32)

pe
32A  
640L  
422B  

MU200  
MU200  

H3-Z2  
H3-Z5  
H3-Z5  
U26  
T 20/E  
20/1.2  

5-H2 
5-H2 
5-2 
38-1835 
4002 
PC 
T 

MU200  
V216 
V216 

667B 
93C 
93C 

pe
32A  
640L  
-02 18-26 GH
HA 9120 D 
15 

MU200  
MU200  

IB 26 
562  
412  

D-100  
M1  
300  
75-2 
75 
90 
16 
SN-5-20-2  
SN-5-20-2  
5-H2 
5-2 

 

 

 

Ma
Ag
Ag
Ag

R&
R&
R&
R&
R&
R&
Fis
Fis
Tes
Tes
Tes
Tes
Vöt
R&
R&
R&
R&
R&
Ag
Ag
Ag

Ma
Ag
Ag

z  EM
Sch
Em
R&
R&
R&
R&
De
De
EM
EM
ET
Em
Em
Em
FC
FC
Tes
Tes

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

anufacturer
ilent 
ilent 
ilent 

&S 
&S 
&S 
&S 
&S 
&S 
skars 
skars 
sto 
sto 
sto 
sto 
tsch 

&S 
&S 
&S 
&S 
&S 
ilent 
ilent 
ilent 

anufacturer
ilent 
ilent 

MC Automation
hwarzbeck 

mco 
&S 
&S 
&S 
&S 
isel 
isel 

MC Automation
MC Automation

S Lindgren 
mco 
mco 
mco 
CC 
CC 

sto 
sto 

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

Used i
22/24/2
22/24/2
22/24 

22/24/2
22/24/2
15C, 15
15C, 15
15C, 15
22/24/2
15C, 15
15C, 15
15C, 15
22/24/2
22/24/2
22/24/2
22/24 
15C, 15
22/24/2
22/24/2
15C, 15
15C, 15
22/24/2
22/24/2
22/24/2

Used i
22/24/2
22/24/2

n 22/24/2
22/24/2
22/24/2
22/24/2
22/24/2
22/24/2
22/24/2
22/24/2
22/24/2

n 22/24/2
n 22/24/2

22/24/2
22/24/2
22/24/2
22/24/2
22/24/2
22/24/2
22/24/2
22/24/2

 

ory 

ND 

n 
27, 15C 
27, 15C, 15B

27, 15C, 15B
27, 15C, 15B
5B 
5B 
5B 
27, 15C 
5B 
5B 
5B 
27, 15C 
27, 15C, 15B
27, 15C, 15B

5B 
27, 15C, 15B
27 
5B 
5B 
27, 15C 
27, 15C 
27, 15C 

n 
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C 
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B



 

FCC Part 15C C
/ Template Versi
 
FCC15C_RM-69
Copyright © TCC
 

Eq. No E
- A
TM39180 L
TM37523 P
- P
TM37498 P
TM30599 S
TM22638 P
TM38066 H
TM26511 T
TM38215 B

TM38214 B

- B

- B

- B

TM23892 C
2001 B
- A
6023 A

 

 

Compliance Test R
on 12.0 

96_16.docx 
C Nokia 

Equipment 
Air pressure se
Laser distance
Preamplifier 
Preamplifier 
Preamplifier 
Semi anechoic
Power supply 
High pass filter
Tunable notch 
Band reject filte

Band reject filte

Band reject filte

Band reject filte

Band reject filte

Controller 
Bluetooth teste
Antenna 
Antenna 

Report  
  

ensor 
e meter 

c chambre 

r 
filter 

er 

er 

er 

er 

er 

er 

Typ
063
Dis
AM
AFS
AM
UN
OL6
4HC
WR
WR
191
WR
240
WR
187
WR
172
WR
40/
G-1
CB
SBA
VU

 

 

32 (32)

pe 
38-1835 
sto Pro  
MF-4D-10M-3G

S4-00100300-
MF-5D-020180

KNOWN  
63743-901  
C3000/18000-

RCA870/  
RCD 1920/198
18/1982-40/20
RCT 2402/248
00/2483.5-30/ 
RCG1877/188
70/1890-40/6E
RCG1729.4/17
22.4/1742.4-40
RCG832/838-8
/5SS 
1000SDX  
T 
A 9113 
BA 9117 

 

 

 

Ma
Tes
Lei

G-25-20P Mit
-20-23P6 Mit
-26-10P Mit

TD
Tor

-3-KK  Tril
Wa

80-
0  

Wa

80-
 

Wa

3-
EE 

Wa

735.4-
0/6SS 

Wa

825/848- Wa

Yae
R&
Sch
Sch

TCC Nokia T
P.O. Box 68 
Sinitaival 5 
FIN-33720 T
Tel. +358 (0)
Fax. +358 (0

anufacturer 
sto 
ca 
teq 
teq 
teq 

DK 
rqueleader 
lithic 
ainwright 
ainwright UMT

ainwright ISM

ainwright 

ainwright 

ainwright 

esu 
&S 
hwarzbeck 
hwarzbeck 

   

Tampere Laborato

TAMPERE, FINLA
) 7180 46800 

0) 7180 46880 

Used i
22/24/2
22/24/2
22/24/2
15C 
22/24/2
22/24/2
22/24/2
22/24/2
27 

TS 27 

15C 

27 

27 

27 

22/24/2
22/24/2
22/24/2
22/24/2

 

ory 

ND 

n 
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B

27, 15C, 15B
27, 15C, 15B
27, 15C, 15B
27, 15C, 15B

27 
27, 15C, 15B
27 
27, 15C 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


		2011-07-07T13:22:05+0300
	annimann




